
 

 

 
 

  

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



MORTAR AND PLASTER MIXER  
PARTS BOOK  

 

1 
 

PB – B19030 

Item # Part No. Description 
QTY 

MM6 MM8 MM9 

1 

T200 Frame (Serial 4946 and higher) 1   

T300 Frame  1  

T400 Frame   1 

2 T101 Pillow Block 2 2 2 

3 T102 Grease Fitting, 45 deg. 4 4 4 

4 T111 Cotter Pin, 3/16 x 2” 2 2 2 

5 T104 Hex Head Cap Screw, ½”-13 x 2-1/2” LG 4 4 4 

6 T105 Washer, Flat, 1/2" 20 20 20 

7 T106 Locknut, 1/2" 17 17 17 

8 T107 Pin, Lock 1 1 1 

9 T108 Washer, Flat, 3/4" 1 1 1 

10 T109 Spring 1 1 1 

11 T110 Pin, Hair 3 3 3 

12 T414 Handle Grip, Small 1 1 1 

13 T112 Washer, Flat, 3/8" 64 68 68 

14 T113 Washer, Lock, 3/8" 3 3 3 

15 T114 Lock Nut, 3/8" 42 44 44 

16 T115 Handle, Grid 1 1 1 

17 T116 Hex Head Screw, 3/8"NF x 1" LG 3 3 3 

18 
T117 Control Handle, MM6, MM8 1 1  

T415 Control Handle, MM9   1 

19 
T118 Pintle Hitch 1 1 1 

T119 2" Ball Hitch (Optional) 1 1 1 

20 T120 Key, 3/8" x 2 1 1 1 

21 T121 Pin, Locking 1 1 1 

22 T122 Hex Head Screw, 3/4"NF x 3-1/2" LG 1 1 1 

23 T123 Lockwasher, 3/4" 1 1 1 

24 T124 Nut, Hex 3/4" NF 1 1 1 

25 
T125 Axle 1 1 1 

T225-1 Axle Assembly (Includes T129) 1 1 1 

26 T126 Dust Cover, Paddle Shaft (Not all models) 1 1 1 

29 T129 Hub Assembly, 4 bolts (Includes T136) 2 2 2 

36 T136 Dust Cover 2 2 2 

37 T137 Wheel and Tire Assembly 2 2 2 

39 T501 Chain 1 1 1 

40 T140 Idler Arm 1 1 1 

45 T145 Hex Head Screw, 3/8 x 2 10 10 10 

46 T146 Transmission Shaft, 1" x 7-1/4" 1 1 1 

47 T147 Key, 1/4 (For 8HP and 13HP Engines) 1 1 1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



MORTAR AND PLASTER MIXER  
PARTS BOOK  

 

2 
 

PB – B19030 

Item # Part No. Description 
QTY 

MM6 MM8 MM9 

T147-1 Key, 3/16" (For 5.5HP Engine) 1 1 1 

48 T148 Screw Screw, 5/16 (For 5.5HP Engine) 4 4 4 

49 T149 Pinion, 12 Teeth 1 1 1 

50 T150 Pillow Block Bearing, 1" 2 2 2 

51 T151 Gear, 96 Teeth 1 1 1 

52 T152 Washer, 3/16", For Central Shaft 3 3 3 

53 
T153 Pulley, 8" 1 1 1 

T153-1 Pulley, 12" (For Electric Motor) 1 1 1 

54 

T154 Pulley, 3-3/4" (For 8HP Engine) 1 1 1 

T154-1 Pulley, 4-1/4", 3 Groove (For 5.5HP Engine) 1 1 1 

T154-2 Pulley, 2.5 x 5/8", 2 Groove (For Electric Motor) 1 1 1 

T154-3 Pulley, 2.5 x 7/8", 2 Groove (For Electric Motor) 1 1 1 

T154-4 Pulley, 2.5 x 1-1/8", 2 Groove (For Electric Motor) 1 1 1 

55 
T155 Transmission Belt, Gas Engine 2 2 2 

T155-1 Transmission Belt, Electric Motor 2 2 2 

56 T157 Shroud Assembly 1 1 1 

57 T158 Rubber Screw 2 2 2 

59 T160 Hook Assembly 2 2 2 

61 T299 Safety Decal and Owner's Manual 1 1 1 

63 

T164 Drum, MM6 1   

T211 Drum Assembly, Complete, MM6 1   

T211-0 
Drum Assembly, Complete, MM6 (Serials 3999 and 
lower) 

1   

T302 Drum, MM8  1  

T212 Drum Assembly, Complete, MM8  1  

T402 Drum, MM9   1 

T213 Drum Assembly, Complete, MM9   1 

64 T165 Bracket Support 2   

65 T166 Handle Grip 2 2 2 

66 

T167 Grid, MM6 1   

T303 Grid, MM8  1  

T403 Grid, MM9   1 

67 T413 Bushing, Main Shaft 1 1 1 

68 T168 Handle, Tilt 1 1 1 

69 T169 Steel seal 2 2 2 

71 - Engine/Motor 1 1 1 

72 T172 Kit, Seal (6 Seals Per Kit) 2 2 2 

73 T173-2 Trunnion Bolt, 3/8" 2 2 2 

74 T174 Carriage Bolt, 3/8" x 1-1/2" 8 8 8 

75 T175 Bearing, 208-24 (With Locking Ring) 2 2 2 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



MORTAR AND PLASTER MIXER  
PARTS BOOK  

 

3 
 

PB – B19030 

Item # Part No. Description 
QTY 

MM6 MM8 MM9 

76 T176 Hex Head Cap Screw, 3/8" x 1-1/2" 24 26 26 

77 T177 Retaining Ring, 3" Internal Diameter 2 2 2 

78 T205 Bushing, 1" x 5/8" Transmission 1 1 1 

79 

T178 Main Shaft, MM6 1   

T305 Main Shaft, MM8  1  

T404 Main Shaft, MM9   1 

80 

T179 Paddle, Center Right 1   

T179-3 Paddle, Center Right, Four Holes 1   

T179-1 Complete Paddle Set, MM6, with hardware&rubber 1   

T179-2 Complete Paddle Set, MM6, Four Holes 1   

T306 Paddle, Center Right, Two Holes  1 1 

T306-2 Paddle, Center Right, Four Holes  1 1 

T306-1 Complete Paddle Set, MM8 and MM9, Two Holes  1 1 

T306-3 Complete Paddle Set, MM8 and MM9, Four Holes  1 1 

81 T180 Blade, Rubber, Center 4 4 4 

82 T181 Center Blade 4 4 4 

83 

T182 Paddle, Center Left, Two Holes, MM6 1   

T182-1 Paddle, Center Left, Four Holes, MM6 1   

T308 Paddle, Center Left, Two Holes  1 1 

T308-1 Paddle, Center Left, Four Holes  1 1 

84 

T183 Paddle, End Left, Two Holes, MM6 1   

T183-1 Paddle, End Left, Four Holes, MM6 1   

T309 Paddle, End Left, Two Holes  1 1 

T309-1 Paddle, End Left, Four Holes  1 1 

85 
T184 Blade, Rubber Side, MM6 2   

T310 Blade, Rubber Side  2 2 

86 
T185 Blade, Side Wiper, MM6 2   

T311 Blade, Sider Wiper  2 2 

88 
T301-1 Rubber Blade Kit, MM6 1   

T301 Rubber Blade Kit  1 1 

89 
T188 Bracket, Paddle Arm 2 2 2 

T188-1 Bracket, Paddle Arm, Four Holes 2 2 2 

90 T189 Hex Head Cap Screw, 1/2" x 1-3/4" 14 14 14 

91 T190 Nut, Hex, 1/2" 2 2 2 

92 

T191 Paddle, End Right, Two Holes, MM6 1   

T191-1 Paddle, End Right, Four Holes, MM6 1   

T314 Paddle, End Right, Two Holes  1 1 

T314-1 Paddle, End Right, Four Holes  1 1 

93 T192 Spring 1 1 1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



MORTAR AND PLASTER MIXER  
PARTS BOOK  

 

4 
 

PB – B19030 

Item # Part No. Description 
QTY 

MM6 MM8 MM9 

94 T193 Push Stop, Complete 1 1 1 

96 T195 Switch 1 1 1 

97 T197-1 Clutch, Complete 1 1 1 

100 T198 
Washer, Flat, 5/16" ID x 3/4" OD (For 5.5HP 
Engine) 

8 8 8 

103 T201 Hex Head Screw, 5/16" x 3" (For 5.5HP Engine) 4 4 4 

104 T202 Key, 1/4" x 1-7/8" 3 3 3 

105 

T203 
Socket Head Set Screw, 3/8" x 1" (For 8HP 
Engine) 

2 2 2 

T203-1 
Socket Head Set Screw, 3/8" x 1-1/4" (For 5.5HP 
Engine) 

2   

106 

T206 Complete Steel Spiral Blade Kit, MM6 1   

T206-1 Complete Steel Spiral Blade Kit, MM8  1  

T206-2 Complete Steel Spiral Blade Kit, MM9   1 

107 T410 Nut, Hex, 3/8NC 2 2 2 

108 T505 Pin, Lock, 3/8" x 1-1/2" 1 1 1 

 

 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661




